Home > Products > G Powder Coating Gun spare parts >

GA03 Automatic powder gun spare parts

GA03 Automatic powder gun spare parts

GA03 Automatic powder gun spare parts
GA03 Automatic powder gun spare partsGA03 Automatic powder gun spare parts
CategoriesG Powder Coating Gun spare parts
AlbumView larger image
BrandCOLO powder coating machine
ModelGA03 spare parts
Applicationpowder coating machine
OriginalChina
Delivery3 days
Terms of PaymentWestern Union, T/T, Paypal
Update Time2018-07-21
Detail Information

we supply the replacement of the optiflow powder injector. 

Automatic powder gun – complete, polarity negative, incl. pos. 1-9 1010 198

Automatic powder gun – complete, polarity positive, incl. pos. 1-9 1010 199

1 Powder gun body GA03 – complete, polarity negative 1008 726

 Powder gun body GA03 – complete, polarity positive 1008 727

2 Threaded sleeve – see "Nozzle combinations" spare parts list

3 Flat jet nozzle – complete, see "Nozzle combinations" spare parts list

4 Gun cable – complete, 20 m, see also spare parts list "Gun cable" 1008 663

5 Cylinder screw – M8x50 mm 235 113

6 Washer – Ø 8.4/20x2 mm 215 880

7 Cable tie with Velcro closure (8x) (not shown) 303 070

8 Quick release connection - NW5, Ø 6 mm, for pos. 11 (not shown) 200 840

9 Cleaning brush – Ø 12 mm (not shown) 389 765

10 Powder hose – Ø 16/11 mm (not shown) 105 139*

11 Electrode rinsing air hose – Ø 6/4 mm (not shown) 103 144*


 GA03 - shaft

Shaft GalinGun GA03 - complete, polarity negative, incl. pos. 1-9    1008 681

Shaft GalinGun GA03 - complete, polarity positive, incl. pos. 1.1-9     1008 682

1 Cascade - complete, negative polarity    1007 231

1.1 Cascade - complete, positive polarity     1007 232

2 Shaft (without cascade)    1008 675

3 Sealing piece - complete (incl. pos. 3-7)    1008 690

4 Cascade space gasket     1009 646

5 Gasket    1008 686

6 Axial gasket     1008 687

7 Grub screw - M5x5 mm     258 908

8 Threaded bolt    1009 587

9 O-ring - Ø 4x1.5 mm      264 466

10 Gun rear end - complete (incl. pos. 10-13)   1008 701

11 Lock knob     382 833

12 Screw - M3x3 mm     266 795

13 Screw-in nipple - M7-Ø 6 mm    1008 699

14 Rear end cover    1008 697

15 Countersunk head screw - M4x6 mm     214 639 

Please send your message to us
*We will reply your inquiry to this Email as soon as we see it
*Email
Name
Tel
*Title
*Content

Agree to use terms of service